


RIDEM | 226968.00 i Woodard & Curran
Implications of Climate Change for RI Wastewater Collection & Treatment Infrastructure March 2017

TABLE OF CONTENTS

SECTION PAGE NO.

EXECUTIVE SUMMARY .........................................................................................................................................ES-1

1. INTRODUCTION..............................................................................................................................................1-1

2. ASSESSMENT OF POTENTIAL CLIMATE CHANGE IMPACTS TO RHODE ISLAND.................................2-1

2.1 Summary of Climate Change Science and Trends in the Northeast United States and Rhode Island..2-1
[...]
 Operator  Narragansett Bay Commission

 Facility Address   2 Ernest Street
 Providence, RI 02905

 Contact Name  Paul Desrosiers, Superintendent

 Phone  401.461.8848

 Design Flow Capacity  65.0 MGD

 Average Daily Flow  45.5 MGD

 Receiving Water  Providence River

 Extreme Weather Related  
 SSO Events 2010 - 2014  8 out of 74 events or 11%

 ADAPTIVE STRATEGIES (SEE REPORT FOR COMPLETE LIST)

SYSTEM Hardening
Readily 

Repairable/ 
Replaceable

Redundancy Mitigation  
Strategy

  Influent Pump StDtLRn ((rnest Street PS) $  Protect facility entrances with flood barriers. 
  "Deep Rock Tunnel" System $  Protect facility entrances with flood barriers. 
 Intermediate Pump Station (Screw Pumps) $  Protect facility entrances with flood barriers.
 Disinfection System (Chlorine Contact Tanks) $  Protect facility entrances with flood barriers. 

 Generators $   Protect facility entrances with flood barriers and  
elevate generator equipment.

 PrLmDr\ &ODrLÀers B B B
  Protect facility entrances with flood barriers. 5eplace sludge 
pumps with submersibles. Pumps may be temporarily 
augmented. Store replacement drive components on-site.

$   � ���,��� %   ���,��� to ����,��� &   ����,��� � ��,���,��� '   ! ��,���,���

During wet weather conditions, the WWTF can 
reach secondary-level treatment for up to 77 
0*' and route additional flows through primary 
treatment and disinfection up to 123 MGD.

The total treatment capacity at the Fields 
Points WWTF is ��� 0*' and influent flows 
in excess of 200 MGD are discharged directly 
to the Providence River. 

To eTualize high wet weather influent flows, 
the facility operates off a main interceptor 
carrying roughly 3 MG of capacity and a  
³deep rocN tunnel´ designed to hold �� 0*  
of excess influent.

Operator’s primary concern is discharging 
plant and &62 flow during extreme high tides, 
which they recognize will become more critical 
as sea level rises.  

The 1%& maintains six permanent flow 
metering stations and is responsible for 38 
&ombined 6ewer 2verflows, �� tide gates, 
and 80 miles of interceptors in the Fields Point 
service area.

The site has three wind turbines that generate 
up to 1.5 MW each; or 40% of the power 
necessary to operate the facility.

FACILITY SUMMARY



1Coastal 
Flood
Hazard

TOP 3 HAZARD MODELING RESULTS
WWTF and several pump stations would  
be inaccessible from the mainland during  
a 100-year storm

Maple Avenue pump station inundation 
by 100-year storm.

11
2Coastal 

Flood
Hazard

Beavertail and Narragansett pump stations 
inundation by 100-year storm plus 3 feet SLR.

2222Hazard222
3Coastal 

Flood
Hazard

Jamestown Wastewater Treatment Facility - CLIMATE VULNERABILITY SUMMARY
Jamestown WWTF is located at 165 Freebody Drive in Jamestown. It treats an average of 0.3 million gallons  

of wastewater per day, serving approximately 2,100 customers on the island. Additional information is on the  

back of this summary. 

Jamestown

Narragansett Bay

Beavertail Rd. PS



JAMESTOWN, RI - CLIMATE VULNERABILITY SUMMARY
 FACILITY SUMMARY
 Owner  Town of Jamestown

 Operator  Town of Jamestown

 Facility Address  165 Freebody Drive
Jamestown, RI 02835

 Contact Name  Douglas Ouellette, Superintendent

 Phone  401.423.7295

 Design Flow Capacity  0.73 MGD

 Average Daily Flow  0.3 MGD

 Receiving Water   Dutch Island Harbor/ 
Narragansett Bay East Passage

 Extreme Weather Related  
 SSO Events 2010 - 2014  8 of 8 or 100%

 ADAPTIVE STRATEGIES (SEE REPORT FOR COMPLETE LIST)

SYSTEM Hardening Relocating Redundancy Mitigation  
Strategy

  Control and Solids 
Handling Building C

  Provide alternative emergency access road on Route 138 between  
the toll booth facility and bridge to access the WWTF and the  
portion of the island south of Great Creek.

 Maple Avenue PS C B
  Provide enclosed elevated pump station equipment structure. 
Provide permanent back-up power.

 Narragansett Avenue PS A
  Protect facility entrances with flood barriers. 
Relocate generator louver building penetrations.

 Beavertail Road PS A
  Protect facility entrances with flood barriers. 
Relocate generator and ventilation louver building penetrations.

A = < $50,000 B = $50,000 to $250,000 C = $250,000 - $1,000,000 D = > $1,000,000

Bayview Drive PS and Beavertail Road PS 
have dry-pit submersible pumps, which will 
survive flood inundation but are subject 
to failure during a flood event because of 
electrical system vulnerabilities.

$ll four pump stations are subject to subject 
to extreme precipitation events as evidenced 
by their inundation by influent flow or 
floodwaters during the 0arch ���� storm 
events.

Operators report the Narragansett Avenue 
Pump Station more frequently requires 
augmentation with a portable pump during 
wet weather.

FACILITY SUMMARY



1Coastal 
Flood
Hazard

2Coastal 
Flood
Hazard

TOP 2 HAZARD MODELING RESULTS

Stanton Ave, Galilee, and Mettatuxet pump stations 
inundated during a 100-year storm.

The proposed WWTF flood barrier will impede 
shoreline erosion and dampen waves but inundation 
will become a factor during a ����year storm with � 
feet of 6/5 if adjacent properties do not harden and 
protect their shoreline.

Narragansett Wastewater Treatment Facility - CLIMATE VULNERABILITY SUMMARY
6carborough WWTF is located at ��� 2cean 5oad in 1arragansett.  It treats an average of �.� million gallons of  
wastewater per day, serving approximately �,��� customers in the southern portion of 1arragansett. 
$dditional information is on the bacN of this summary.

1arragansett

PLANNED CLIMATE CHANGE ADAPTATION MEASURES
&onstruction of a flood�proofing barrier is planned for ���� to  
protect the facility from damaged caused by storm surge.  

Rhode Island 
Sound

Stanton Ave. PS



NARRAGANSETT, RI - CLIMATE VULNERABILITY SUMMARY
 FACILITY SUMMARY
 Owner  Town of 1arragansett
 Operator  Town of 1arragansett
 Facility Address   ��� 2cean 5oad

 1arragansett, 5I �����
 Contact Name  Peter Eldridge, Superintendent

 Phone  ���.���.����

 Design Flow Capacity  �.� 0*'
 Average Daily Flow  �.� 0*'
 Receiving Water  5hode Island 6ound

 Extreme Weather Related  
 SSO Events 2010 - 2014  � out of �� events or ���

 ADAPTIVE STRATEGIES (SEE REPORT FOR COMPLETE LIST)

SYSTEM Hardening Relocating
Readily 

Repairable/ 
Replaceable

Mitigation  
Strategy

  Influent Pump StDtLRn DnG PreOLmLnDr\ 
Treatment (Screening / Grit Removal) B

 5eplace influent pumps with submersibles.

 Aeration Tanks A B
  Protect facility entrances with flood barriers. 
6tore replacement drive components on�site.

  Disinfection System  
(Chlorine Contact Tanks) A

  Protect facility entrances from contact tanN surcharge  
with flood barriers.  

 Generator A
Protect facility entrances from contact tanN surcharge  
with flood barriers.   

 Mettatuxet PS B C
  Protect slab penetrations and eTuipment with flood barriers or  
slab perimeter wall. 5elocate pump station inland. 

$   � ���,��� %   ���,��� to ����,��� &   ����,��� � ��,���,��� '   ! ��,���,���

The 6carborough WWTF is located on a coastal bluff adjacent to 5hode Island 6ound, 
which maNes it susceptible to storm surge and other severe weather impacts. 

The 6tanton $venue P6 is isolated and floods regularly because of its location adjacent 
to a salt�water marsh. $ccess to the 6tanton $venue P6 has been restricted during 
seasonal high tides and heavy rainfalls.

FACILITY SUMMARY



New Shoreham Wastewater Treatment Facility - CLIMATE VULNERABILITY SUMMARY
New Shoreham WWTF is located at 252 Spring Street in New Shoreham (Block Island). It serves approximately 300-700 customers 

during the winter and approximately 4,000 customers during the summer.  Additional information is on the back of this summary. 

New Shoreham

New Shoreham WWTF

Rhode
Island
Sound 1Coastal 

Flood
Hazard

2Coastal 
Flood
Hazard

TOP 2 HAZARD MODELING RESULTS

Ocean Ave. PS #1, Ocean Ave. PS #2,  
are inundated at the ����year flood event.

Old Harbor (Main) PS is inundated at the 
����year flood event with � foot of 6/5.

Ocean Ave. PS #2



NEW SHOREHAM, RI - CLIMATE VULNERABILITY SUMMARY
 FACILITY SUMMARY
 Owner  Town of New Shoreham

 Operator  Town of New Shoreham

 Facility Address  252 Spring Street
 1ew 6horeham, 5I �����

 Contact Name  Chris Blane, Superintendent

 Phone  401.466.3231

 Design Flow Capacity  0.3 MGD

 Average Daily Flow  0.2 MGD Summer / 0.05 MGD Winter

 Receiving Water  5hode Island 6ound

 Extreme Weather Related  
 SSO Events 2010 - 2014  None reported

 ADAPTIVE STRATEGIES (SEE REPORT FOR COMPLETE LIST)

SYSTEM Hardening
Readily 

Repairable/ 
Replaceable

Bypass Mitigation Strategy

  Preliminary Treatment (Screening / Grit Removal)   Unneccessary or low priority 

  Aeration Tanks   Unneccessary or low priority

  SecRnGDr\ &ODrLÀers A   Store replacement drive components on site. 

  Old Harbor (Main) PS B A
  Modify structure to withstand wave impact and elevate  
  building penetrations. Establish station shutdown plan for  
  implementation during conditions of seawater inundation.

  Ocean Avenue #1 PS A   Elevate control panels above grade.

  Ocean Avenue #2 PS A   Elevate control panels above grade.

A = < $50,000 B = $50,000 to $250,000 C = $250,000 - $1,000,000 D = > $1,000,000

Transportation vessels supplying the island terminate operation approximately 72 
hours prior to major storm events, isolating the island so the facility stores chlorinating/
dechlorinating chemicals and sodium hydroxide for alkalinity adjustment on-site, and 
maintains a stock of lime for back-up alkalinity adjustment.

The facility has two old rectangular clarifiers used to hold press filtrate� in the winter time 
these tanNs can hold up to � days¶ worth of influent flow in case of system failure.

The treatment facility isolates itself from the power grid under winds exceeding �� mph� 
power is cut off at the grid at 75 mph.

FACILITY SUMMARY



Newport Wastewater Treatment Facility - CLIMATE VULNERABILITY SUMMARY
Newport WWTF is located at 250 J.T. Connell Highway in Newport, approximately 1,000 feet inland from Coasters Harbor. It treats an average of 8.4 million gallons of 

wastewater per day in dry weather, serving approximately 41,600 customers in Newport, Middletown, U.S. Naval Station Newport, and a portion of Portsmouth. Newport is  

a combined system that treats stormwater flows during rain events with capacity up to ��.� million gallons per day. $dditional information is on the bacN of this summary.

Newport

1Coastal 
Flood
Hazard11
2Coastal 

Flood
Hazard

TOP 3 HAZARD MODELING RESULTS

Partial inundation of the WWTF during a  
100-year storm.

Main power disconnect inundated during 
100-year storm event with 2-3 feet of SLR.

Dyre Street, Goat Island, Long Wharf, and 
Wellington pump stations and Washington  
CSO facility inundated during a 100-year storm.

22
3Coastal 

Flood
Hazard

Narragansett 
Bay

Wellington PS & CSO



NEWPORT, RI - CLIMATE VULNERABILITY SUMMARY
 FACILITY SUMMARY
 Owner  Town of Newport

 Operator  Suez

 Facility Address  250 J.T. Connell Highway
 Newport, RI 02840

 Contact Name  Thomas &iolfi, 6uperintendent
 Phone  401.845.2000

 Design Flow Capacity  ��.� 0*'
 Average Daily Flow  8.4 MGD

 Receiving Water  Narragansett Bay East Passage

 Extreme Weather Related  
 SSO Events 2010 - 2014  21 out of 85 events or 25%

 ADAPTIVE STRATEGIES (SEE REPORT FOR COMPLETE LIST)

SYSTEM Hardening
Readily 

Repairable/ 
Replaceable

Redundancy Mitigation  
Strategy

 PrLmDr\ &ODrLÀers B B B
  Protect facility penetrations �and electrical eTuipment� with flood 
barriers. Store replacement drive components on site. Replace sludge 
pumps with submersibles. Pumps may be temporarily augmented.

  Disinfection System  
(Chlorine Contact Tanks) $  Protect facility entrances with flood barriers.  

  (Ifluent Pump StDtLRn  
(Screw Pumps) $  Protect facility entrances with flood barriers.  

 Long Wharf PS $   Protect facility entrances with flood barriers and relocate  
building penetrations for louvers.

  Wellington Avenue PS/CSO $  Protect facility entrances with flood barriers. 

$   � ���,��� %   ���,��� to ����,��� &   ����,��� � ��,���,��� '   ! ��,���,���

The WWTF has an effluent pumping system used during high surface water conditions 
at the outfall. 2perators estimate the effluent pumping freTuency averages one event 
per month.

Newport operates two CSO facilities.

Facility upgrades are underway to increase treatment capacity and eliminate CSOs. 
The upgrades will impact preliminary, primary and secondary treatment as well as 
solids handling and will raise the maximum daily flow capacity from ��.� 0*'  
to 30 MGD.
  
Efforts are on-going to separate catch basins from the sanitary system.

FACILITY SUMMARY



Quonset Point Wastewater Treatment Facility - CLIMATE VULNERABILITY SUMMARY
Quonset Point WWTF is located at 150 Zarbo Avenue in North Kingstown. It treats an average of 0.49 million gallons of wastewater per day, 

serving approximately 10,000 commercial and industrial customers in the Quonset Business Park. New connections are expected to contribute 

up 200,000 gpd over the next 5 years. Additional information is on the back of this summary. 

Quonset Point

Davisville PS

COMPLETED CLIMATE CHANGE ADAPTATION MEASURES
All sections of the WWTF were built to withstand FEMA mapped

����year peaN flood levels. 

1&2Coastal 
Flood

Hazards

3SLJnLÀcDnt 
Wave Height
for 100-year 

Event

TOP 4 HAZARD MODELING RESULTS
WWTF inundation by storm surge at the  
100-year return period with a water depth  
of 1-5 feet throughout the site.

Davisville Pier PS and Burlingham PS would  
be inundated by storm surge at the 100-year  
return period with water depths at 3± feet.  
Davisville PS would also be inundated.

3-4 feet at the shoreward structures.

100-year shoreline is predicted to be more than 
1,200 feet inland of the WWTF unless active 
protection measures are implemented.

33EventEvent33Event33
4Shoreline 
Change

Narragansett
Bay



QUONSET POINT, RI - CLIMATE VULNERABILITY SUMMARY
 FACILITY SUMMARY
 Owner  Quonset Development Corporation

 Operator  Quonset Development Corporation

 Facility Address  150 Zarbo Avenue
 North Kingstown, RI 02852

 Contact Name  Dennis Colberg, Superintendent

 Phone  401.294.6342

 Design Flow Capacity  1.78 MGD

 Average Daily Flow  0.49 MGD

 Receiving Water  Narragansett Bay West Passage

 Extreme Weather Related  
 SSO Events 2010 - 2014  None reported

 ADAPTIVE STRATEGIES (SEE REPORT FOR COMPLETE LIST)

SYSTEM Hardening Redundancy Mitigation  
Strategy

 Influent Pump StDtLRn 
 (Submersibles) A

  Protect facility entrances with flood barriers. 
Extend perimeter walls upward.

 Preliminary Treatment  
 (Grinder / Screening / Grit Removal) A

  Protect facility entrances with flood barriers. Pumps may be  
temporarily augmented. Replace sludge pumps with submersibles.

 PrLmDr\ &ODrLÀers (5ectDnJuODr) A B
  Protect facility entrances with flood barriers. 
 Pumps may be temporarily augmented.

  Disinfection System  
(Chlorine Contact Tanks) A

 Protect facility entrances with flood barriers. 

 Generator A
  Protect facility entrances with flood barriers and relocate building 
penetrations for louvers.  

A = < $50,000 B = $50,000 to $250,000 C = $250,000 - $1,000,000 D = > $1,000,000

Many of the treatment process components 
are protected by elevated tank walls and 
many of the facility entryways are elevated 
several feet above the ground. The sludge 
pump building has a stop-log system installed 
for a higher level of protection. Although these 
protective measures may allow the facility to 
successfully function during a natural hazard 
event, it would likely be unsafe for personnel 
to be onsite during such conditions.

Pumping systems around the site are located 
below grade and would be vulnerable if water 
were to pass through the entryways.

The louvers supporting the aging generator 
system are elevated but are on the bayside of 